Tubos de Acero de Méxic, S.A,

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejerla, Veracruz, Veracnse
C.R 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Namoro: | Page/ Pagins:
CERTIFICADO DE PRUEBAS EN FABRICA 13080495 116
‘ Date / Dia: October 24, 2013
Cuslomer ! Cliente: PLESA ANARUAG ¥ CIAS, S.A DEC.V. Customer’s Order ltem / Orden Clente - item: Customer’s Reference / Ref. del Cliente:  |Manufacturer’s Works Order N* / Confirmacion de Venta:
) WA NIA 208316/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADG EN CALIENTE SIM COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification ! Normas ¢ Especificacicnes: Steel Grade / Grado de acero! Ends { Extremos:
API 5L ED45JULY 2013 B/X42-1.245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensicns / Dimensiones: Scheduie / Cédula: Length / Longitud; Quantity / Cantidad: 5 Pes/Pz Mominal Wefght / Peso Nominal:
10.750 X 0.5 INCH SCH 080 /W.C XS 30,37 1 41.01 FT . 204.528 FT . 11232.561 LB 54,79 LBIFT
273.1 X 12.7 MM 12.00 / 12,50 MTS . 62.340 MTS 5095.000 KG 81.53 KG/M

DE TENSION

Specimen condition Specimen dimensions Test Y5, UT.S, Y.SJUT.S Elongation / Atargamiento
Heat N® | Sample N° I Condicidn de Ja probeta Dimensiones de la probeta temp | Eul 0.50 %. Req.
Colada N*| Muestra N* | Ls Sc | Type| On Size Area Temp. |Min: 290 Min: 415 Req. Max, Lo Min. Obt.
Tipo “Tamafo Seccién | ensayo [Max: — Max: ~ -
: . mm mm2 °C MPa MPa in % %
67152 65884 B AM Ss L 3833 X 1209 483,41 RT 312 517 0,80 2 292 44.0
67776 Ba385 B AM 8s L 37.88 X 13.05 495,684 RT 323 495 .65 2 29.6 45.0
AM: As manufactured / Segin proceso de fabricacion Ls: Lacalion of sample / Ubicacion de la muestra . Ori: Crientation / Orfertagion | Sc: Specimen condition / Condicidn de la probeta
B: Body / Cuerpo : _' Max: Maximum / Méximo Reg. Max: Required maximum / Méxlmo requerdo . 8s; Strip specimen / Muestra rectangu ar,
L: Longitudinal / Longitudinal : T "Min:Miniteium #Minimo - Req: Reqmred I Requerido : L 'T.S Ultimate fensile strengthl Resfstencm
Lo: Initial fengtit / Longitud inicial S o phbkiObtained f Obtenide - . v RT: Roem temperaiure 1 Temperaiura ambiente " . oo Y: S: Yield strength / Fluencia ™ -

. Composition % ! Composicidn ;
X100 : : - X 1000 : : . 240000 X100 :
c Mn 8 Mo | Cr P l:s v Nb |- M Cu | Sn{ A | T As |..B Ca N |Col. 1}Col. 2!Co|."."3 .

H  Max 28 | 120 - 16.1 4¢.] 30-] .30 |80 -~ l400] 400 | - Nl Rl e M - - 15 | 100 B
Min B R O B e - -1 -] - - - ] B N - - - - =
.HeatN® | Sample N® [P Max | 28 [ 120.{ -] 15| 40..] 30°] 30} 80+ - 400|400 - o e f i - - 15 | 100 &
Colada N* § Muestra N°® Min ESR B R TR EUT PERSSE R PR SRS MCSEE P - R i N - - - - Lt R
(67162 00001 H.- [ 19-}-9% 419 ] 47| & B 09§ .4 2.1 80 ] 122 Q- q210) R L3 B 12 72 | 08283} 06 -

; . |"hisceriificate is issued by a compiilarized syslar.n and ltis valid with electronic signature. Or the orginal certificate the-trade-mark grean colored Ests carlificado se emite mediania sistema mmputanzau‘u Yy e5. vahdadu con firma eleclronica.  El certificade original posee impreso el Iogn
: + -]"Tenaris” is slamped. In case the ownér of the original cerlificate would release a copy of i, he fhust attest its conformity 1o the original ane lakmg - Tenans cotor verde, En caso de que el puseedur del-ceriificada entregue una copia, debera garantizar Ja conformidad con el original haciéndess

upan hlmselﬁhe re.'sDnnswbl ity for any unlawful or not allowed use. Any all v endior falsification will he subje{:led 10 the law. . - Jresp bfe por guler uso ilegal o ind . Guialquier allemuényro ion estard sujela alaley.

FOR03171




Tubos de Acero de Méuxico, 5.A.

Carret. México Veracsuz Km 433.7 SN

Delfino Vatlenzuela Tejerfa, Veracruz, Verarnuz
C.P 93597 MEXICO

{52} 229 589 1100 tei

{62) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Niimero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13080495 216
Date / Dia: October 24, 2013
Customer / Ciiente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Custemer’s Order Item / Crden Cliente - liem: Customer’s Reference / Ref. de] Clienta: Manufacturer's Works Order N° { Cenfirmacitn de Venta:
. NIA NiA 208316101
Manufacturing Precess f Procesa de Manufaclura: Praduct Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEANLESS VARNISHED
LARINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Siandard or Specification / Mormas o Especificaciones: Stee) Grade / Grado de acere: Ends / Extremos:
APl 5L ED45/JULY 2013 B/X42-£245/L290 PSL1 NORMAL BEVEL
BISELADO NORMAL
[>imensions / Dimensionas: Schedule f Cédula: Length / Lengitud: Quantity / Cantidad; 5§ Pcs/Pz Neminal Weight / Peso Naminal:
10.750 X 0.5 INCH SCH 060/ W.C XS 390.37 1 41.01 FT 204528 FT 11232561 LB 54,79 LBIFT
273.1 X 12.7 MM 12.00 712,50 MITS 62,340 MITS 5095,000 KG 81.53 KG/M

T CHEMIGAL COMPOSITION 7 COMPOSICION QUIMICA

Composition % / Compaosician %
X100 X 1000 X 10000 X 100 .
CiMnl 8 { Mo ] Cr P S v NE | MifCul] S| Al Ti | As B | Gal N [Col1Cal 2|Cal 3f"
H Max 28 y120 ) -- 15.] 40 30 30 80 - | 4001 400 ] - - -- - - - - 15 | 100 5 |
Min - 29 10 - - - - - -- - = - - - - - - - - — -
HeatN* | Sample N® [P Max 28 {120 ) ~ 15 40 39 30 80 - | 400§ 40¢ ] - - - - -- - - 15 | 160 | 6
Colada N* | Muestra N° Mn | - 29 10 — — — - - - - - - - - - . e e - .
67162 655884 P 20 88 B 148 T 7 0.6 ) 4] 50 | 110 a 23 0 4 Q i1 68 0 |278]| O
67152 458885 P 19 88 w148 7T 57 &7 0 o 50 | 110 8 22 o] 4 0 13 67 0 |278] 0
67778 Q0001 H 17 71 26 | 54 6 KL 3 2 60 | 166 11 25 2 5 (] 9 71 07 ]1343]| 05
67776 88385 P 16 311 25 | B3 8 7 1 V] © 60 ] 148 8 24 0 4 0 10 741 0 |34 0
67776 88366 P 6] 68 28 | 53 7 ] .9 0 o 60 { 149 8 25 "] 4 0 9 0 0 |332] O
Col. 12 SUMA Nb+V+Ti Cof. 3: SUMA Nb+Y Max; Maximum / Maxime P: Praduct / Producto
Col. 2: SUMA Mo+Cr+Ni+Cu+V H: Heat ! Calada Mire Minimum / Minimo
T THROUGH WALL HARDNESS | DUREZA EN EL ESPESO ]
Raquired values individuals / Individuales Average / Promadio Hardness typefTipo de dureza:HRC
Valares requeridos Min:— [ Max: 220 | Var - Min:— | Maxi~ | Var—
Heat N° Sample N° . Specimen candition ) ) Quad. Scale | . [s]5] MW . 1D Var.
Colada N°® Muestra N° © Ls ) © 8o . Escala 1 2 3 |Avg] 1 2 .3 lAvg. ] 12 3 | Avg. B
- inst
67152 65884 ) B° AN, 1. HRBW 80.6| BO.9 80.0| 80.5] 81.2§ 82.4| s0.6| 81.4|:81.1]-80.6] 80.6] 80.6] 0.9
67152 65865 | B AM . 1 BREW | 80.4| 8o.5| 82.3] 81.1| 81.2] 81.7| 82.2| 81.7| 81.5]. 813] 81.2] 81.3] 06
This certificale is issued by a compulerized syslem and it is valid with electronic signalure.” On ihe criginal certificate the frade-mark green colered T Eslo corliiicaco &8 emlle madianie sislama compu'tariiadn y &5 \_ral]dadu_. l:_ov; firma electronica.  Ef certificado original posee ﬁpreso elicga -
“Tanaris" is stamped. In cass lhe owner of the original certificate would release a copy of it, he must attest ils conformity te the original ane laking - . |Tenaris color verde. En caso de que el poseedor del cerfificada entregie i copia, daberd garanlizar Ja conformidad con el original hackndose
upon himself the responsibilily for any unlawful or nat allowed use. Any alteration and/or falsillcation will be subjected 10 the aw. ) responsable por cualquier use ilegal o indebldo. Gualguier aleracian vio falsificacion estara sujeta ataley.

FORO3174



Tubos de Acerc de Mexico, S.A.

Carret. México Veracruz Km 433.7 5

Delfino Valenzuela Tejerfa, Veracruz, Vernoruz
C.R 91697 MEXICO

(52) 229 939 1100 te!

: (52} 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13080495 3/8
: Date / Dia; October 24, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Cuslomer's Order Hem / Orden Gliente - Nem: Customer’s Reference / Rel, del Cliente:  |Manufacturer's Works Order N° f Gonfirmacion de Venta:
NIA NIA 208316/01
Manufaciuring Process / Proceso de Manufactura: Product Type / Tipo de Producio: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIM COSTURA CONDUCCION SIN COSTURA ) IBARNIZADO
Standard or Specification / Normas o Especificaciones: R Steet Grade f Grade de acero: Ends / Extremos:
APL 5L ED4SMJULY 2013 BrXaz-L245/E.280 PSLT NORMAL BEVEL
BISELADC NORMAL
Dimensions / Ditensiones: Schedule / Cedula: Length / Longitud: Quantity / Cantidad: 5 Pcs/Pz Nomiral Weight / Paso Neminal:
10.750 X 0.5 INCH SCHO6D/W.CXS 39.37/47.01 FT 204.528 FT 11232.561 LB . |54.79 LBIFT
273.1 X 12.7 MM 12.00 1 12.50 MTS £2.340 MTS 5095.000 KG 81.53 KG/M

" THROUGH WALL HARDNESS / DUREZA EN EL ESPESOR

Required values Individuals / Individuales Average / Promedio Hardness type/Tipo de dureza:HRC
Valores requeridos | Mini— | Max: 220 [ Var- Min:— | Max— | Var-—
Heat N° Sample N° Specimen condition Quad. Scale oD MW i 1D Var.
Colada N® Muestra N° Ls Sc Escala 1 -2 3 |Avg ] 1 2 |3 JAvgs| 1 2 3 | Avg.

877G BE-EBS B AM 1 HRBW | 76.2]| 76.7] 77.8] 76.8] T66] 77.3] 17.2 ?7.7_ -76.8| 77.0f 78.7| 715 0.8

87776 38386 B AM 1 _HrBW | 79.2| 7a.8| 78.1| 788| 77.1| 77.8| 76.8] 77| 758| 75.9] 75.8] 758| 28
AM: As manufaciured / Segin proceso de fabricacion ID: Internal diameter / Diégmetre interno Min: Minimum / Minimg Quad: Quadrant / Cuadranie
Avg: Average / Promedio Ls: Locatton of sample f Ubicacion de la muestra MW: Middle wall / Gentro Se: Specimen condition / Condicién de fa probeta
B: Body ! Cuerpo Max: Maximum / Maxima OD: Outsida diameter / Didmetro extemno Var: Varation f Variacién

=

Standard / Norma: Standard / Norma:

Heat N* | Sample N” Result . HeatM® | Sample N°® Rasult
Colada N° | Muestra N° Resullada Colada N* { Muestra N*® Resuliado
axr o -2
67152 65885 Guod / Bucno GT776 88385 Good / Bueno
This certificate is issued by a computerized syslem and It is vaiid vwilh electronic signeture. On the oniginal carfficate Ihe rade-mark green colored ~Este crliicado 50 emila med anis sielema CompLIATZAds y 65 validado cor firma eleClrénica. &l cerlincado oniginal posee mpreso el logo
"Tenarls" is stamped. In case the owner of the original cerlificate would release a copy of it, ha must atlest its conformily to the original one leking Tenaris.color verde. En caso de que el poseedor del cerlificado enlreque iina copia, deberd garantizar f2 conformidad con el oflginal haciéndose
upon himself the responsiility for any unlawful or net altowed use. Any alteralion and/or falsification will be sublsciad to the law. B responsable por cualquier use ilegal o indabido. Cualquiar alteracién yfo falsifi ostara sujela a fa ley.

FOR0O3171



Tubos de Acerc de México, 5.4,

Carret. Meéxico Veracruz om 433.7 51

Delfino Valenzusla Tejeria, Veracruz, Vorasruz
C.P. 51697 MEXICC

(52) 229 989 1100 tel

(52} 229 939 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nomero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13080495 4/8
Date / Dia: Getober 24, 2013
Customer / Cliente: PLESA AMAHUAC Y CIAS, S.A.DEC.Y, Customar's Order ltem / Grden Clienta - Hemn: Customer’s Reference / Ref. dal Cliante;  JManufacturer's Works Order N° / Gonfirmacian de Venla:
N/A NIA + |208316/01

Manufaciuring Process / Proceso de Manufaciura: Praduct Type { Tipo de Preducio: Surface / Superficia:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIM COSTURA ] BARNIZADO
Wsmndard or Specification / Normas o Especificaciones: Sieel Grade / Grade de acaro; Ends / Extremos:

JAPI 51 ED4SIJULY 2013 BiXA2-1.245/L 290 PSLT NORMAL BEVEL

BISELADQ NORMAL

Dimensions / Dimensiones: Scheduie f Cédula: Length / Longitud: Quantity / Cantidad: 5 P¢s/Pz Nominal Weight / Peso Nominal:
10.750 X 0.5 INGH SCH OG0 /W.C XS 39.37 {4101 FT 204.528 FT 11232.561 LB 54.79 LBIFT

273.1 X 12.7 MM 12.00 /12,50 MTS 62.340 MTS 5095,000 KG 81.53 KG/M

Prassure { Presidn Time / Tiempo Resuits / Resultado
Unit f Unidad. Value f Valor Seconds f Segundos
mpa 20.5 5 Salisfaclory / Satisfactorio

Heat treatment / Tratamiento térmica: Pipe / Tubo
Quench media of heat treatment process / Medic de enfriamento de! tratamiento térmico: nla
Temperaiure Scale / Escala de Temperatura: nfa

Type
Tipo

As Rolled

SUPPLEMENTARY INFORM

ON SUPLEME

Supglementary Infermation
infur-r_naclbn Suplementaria
Manufactured by TenansTamsa ’ Fabricado per Tenaris Tamsa
Steel making process: . Fabricacian del acero:
Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine, Horno de Arco Eléctrico-Homa de Afinacion-Maquina de Colada Confinua,
Fully Killed Steel . Acero salmado con aluminlo ' e
: Material free from Mereury contamination ) Matésial kibra de cantaminacién de Mercurio
This certificats is issued by a compulerized system and iL1s, vaild with electronic sighalure, On'1he orginal carllicale Iha trade-mark green colared ]Em:adn 56 amite [ sistema putari y es'validado’ con firma elecliénica.  El cerfificado original pesee impresc el lnga
"Tenaris” s'stamped. In case the bwner of the original certificale would release a copy of L. he must attest fis conformily to the original one laking | Tenaris color verde. En case de que el poseedor del cerlificado’ entregus una copis, debera garenizar la conformidad con el original haciéndose
upon himself the responsibility for any untawful or not allowed use. Any a!_lgraﬂen andfor falsificalion will ba subjacted {a the law. résponsable por cualguier usa ilegal o indebldo. Cualquier alteracion yio f: ion estard sujeta ala ley,

FOROQ3171



Tubos de Acero de México, S.A.

Carret. México Veracruz {{m 433.7 i

Delfino Valenzuela Tejerfa, Veracruz, Yeravrz
C.P 91697 MEXICO

(52} 229 989 1100 tel

(52) 229 989 1600 Ffax

Number / Nimero: Page / Pagina;

CERTIFICADO DE PRUEBAS EN FABRICA

CERTIFICADO DE PRUEBAS EN FABRICA 13080495 5/6
Date / Dia: October 24, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V. Customer’s Order ltem / Orden Clente - ltem: Customer’s Reference / Ref, del Cliente:  [Manufacturer's Works Crder N° / Confirmacion de venla:
NIA NIA 208316701
Manuiacturing Process / Proceso de Manufactura: Product Type { Tipo de Preducto: Surfece ! Superficia;
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
) Standard or Specificatlon / Mormas o Especificaciones; Steel Grade / Grado de acero: Ends / Extremos:
3 AP 5L ED45/JULY 2013 ’ B/X42-L245/L230 PSL1 NORMAL BEVEL
' BISELADO NQRMAL
Dimensions { Dimensiones: ISchedule / Cédula: Length / Longitud: Quantity / Cantidad; 5 Pcs/Pz Nominal Weight / Peso Nominal:
10.750 X 0.5 INCH SCH D80 / W.C XS 303714101 FT 204.528 FT 11232.561 LB 54.79 LBIFT
273.1 X 12,7 MM 12.00/ 12.50 MTS 62,340 MITS 5095000 KG 81.53 KG/IM

_SUPPLEMENTARY INFORMATION:/ INFORMACION SUPLEMENTARIA

Supplementary Information

Informacién Suplementaria

No reparado por soldadura

Conlrol ne destructive. Satisfaclorio
Mélodo de inspeccion

L

Mot repaired by welding
Nars deslruclive test. Satisfactory
Inspection method

.- EMI-FLVI- MPI - . - EMI - FLVI - MPI - B - L
MATERIAL ACCORDING TO NACE MRO175/ ISO 15156-2, 2008 AND NACE MRU103, 2010 ONLY FOR HARDNESS MATERIAL DE ACUERDO A NACE MROM75 /150 15156-2, 2009°Y NACE MR0103, 2010 SOLO DUREZA MAX, 22
22 HRC MAX, HRC

Tamsa Ref: 458680
API 5L ED4S/JULY 2013, ASTM A106/11, ASTM AB3/12, ASME SA106/2010

'Tamsa Raf: 458680
AFR) 5L ED4SAULY 2013, ASTM A106/11, ASTM A53/12, ASME SA166/2016 )

SUMMARY REPOR

Heat N® Quantity Lengih - : : Weight Heat N° Guantity "Length Weight
Colada N* Cantidad Longitud Pesp Colada N* Cantidad Longitud : Peso
(Pieces) @] ™) {Tons) {Pleces) &) (my {Tohsy
67152 4 163.62 49.87 2.071 67776 T 4081 12,47 7.024
Average length per pipe Nominal weight per pipe
Longitud promedio por {ubo Paso nominal por iubo
- {ft)” (m} (Ib#t) . {kgim)
: 40.506 12,468 54910 81.730

- |Este cerlificado se emite medianie sistema campularizado y'es valldado con fitma clectranica. £l cerfeadn original posee Impreso el lega
.| Tenatis color verde. En caso de que &l poseedor del cerfificads . entregus una ‘copia, debera garanlizar la corformidad can el original haciéndose

This certificate Is Tssued by a compulerzed 5yslém and i 1s valid with elsctronic signalure. On ihe original certificate the Irade-mark green colored - i
“Tenaris" is stemped. In case the cwner of the original cértilicate wauld releass a copy of it, he must atlest its conformity 1o the original cne taking -

upon himself the responsibllity for any unlawiful or not allowed use. Any alteration andor falsificalion will be subjecied o the law.

responsable por cualquier uso ilegal o indebido. Cualquier alleracian yla falsificacion estara sujeta g laley. .

FORD3171



Tubos de Acero de Miéxico, 5.A,

Carret. Meéxico Veracruz Km 433.7 5M
Delfine Valenzuela Tejeria, Veracruz, W
C.P. 91697 MEXICO

(52) 229 989 110G tat

(52) 229 989 1600 fax

CERTIFICADDO DE PRUERBAS EN FABRICA Number / Nimero: Page / P4gina;
CERTIFICADC DE PRUEBAS EN FABRICA 13080495 G/6
Date / Dia: October 24, 2013
ICustomer / Gliente: PLESA ANAHUAC ¥ CIAS, S.A. DE C.V. Customer’s Order Item / Orden Cliente - ltem: Customer’s Reference / Ref. del Clienle:  [Manufacturer's Waorks Order N* / Confirmacidn de Venta:
N/A NIA 208316/01
Manufacluring Process { Praceso de Manufactura: Product Type / Tipo de Producta: Surface / Superficia:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARRNIZADO
Standard or Specification f Narmas o Especificaciones: Steel Grade / Grado ds acero: Ends / Extremos:
API 5L ED45/JULY 2013 B/X42-L245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Cuantity / Cantidad; § Pes/Pz Nominal Weight / Feso Nominaf:
10.750 X 0.5 INCH SCH 060/ W.C XS 39.37/41.01 FT 204,528 FT 11232.561 LB 54.79 LB/FT
273.1 X 12.7 MM 12.00 / 12.50 MTS . 62.340 MTS 5095.000 KG 81.53 KG/M

This is to ceﬁy that the product described here has been manufaclured, sampled, iesied, and inspacted in accordance with Por el presenie cerlificamos que el material aqui descrito ha slda fabricada, muestreado, ensayado e inspeccionado de
purchaser arder requirements. This cerlificale is not & deglaraiion of origin nor may it be used as & declaration of origin. acuerda a los requisitos de su orden de compra. Este certificado no es, ni puede ser usade, como una declaracion de crigan.

CUSTOMER , JHIRD PARTY TENARIS QUALITY DEPARTMENT SIGNATURE

— ! ﬁéé{/*

Employee Name: NfA QUALITY CERTIFICATION DEPT. GHIEF OF QUALITY CERTIFICATION DEPT.

INSPECTION COMPANY
COMPARIA DE INSPECCION

DEPTO. DE CERTIFICACION DE CALIDAD RESPONSABLE DEL DEPTO. BE CERTIFICACION DE CALIDAD
Teresa M. Castelld Abraham Rafael Gutiérez de Velasco Magallaies .-
This certificale is issued by a computerized systam and it Is valid wilh elecironic signalure. On ihe original Ceriificate the frade-mark greencolored - . J]Esle cerlificado se emite mediante slslema computarizado y es validade con firma electronica. B certificado orfginal posee impreeo el ioga
"Tenaris” is stamped. In case the awner of the original certificate would release a copy of if, he'must atfst its conformity to the original one taking . [Tenaris color verde. En caso de que € poseador de| cerificado entregua una copia, daber garaniizar la conlormidad con ! original haciéndose
upan h'm5ﬁ|f the responsibility for any unlawiul ar nof allowed use. Any allaration andfar faldification will be subjected to the Taw. . . __-Jracponsabla por cualquier uso ilegat o indebido. Cualquier alteracitn-yio. falsificacién estara sujeta a la jay.

FCRG3171



